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(1) HAXEE (Test Recipe)

SHEPT3045 (EPDM) 100 (E&E)
HAFA—R>ITSvs (Carbon Black) 50
277070 RA 4L (Process 0il) 5

ATT) VB (Stearic Acid) 1

HEnEE (Zn0) 5

W OB (Sul fur) 1.5
MEREER M (MBT) 0.5
MEREHER TT (TMTD) 1. 5[IEBRE]
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(3) AERHEE (Test Results)
- ¥y3yhHA TT-T5E ¥o45-TT ¥u45- TT-G
B (phr) (2. Ophr) (1. 5phr) (1. 5phr)
FREFTERR (min, sec.) 30” 17 00" 17 00~
L—=—X2—FiAER (Mooney Scorch Test) : M L1, 125°C
Vm 40.5 42.0 42.0
ts (min) 13.8 13.8 13.8
t 35 (min) 26.4 26.6 26. 4
t 430 (min) 12.6 12.8 12.6
FTaS5RAMA—%—5AER (Curelastometer Test) : § ==+3°  2mm, 160°C
t10 (min) 1.8 1.8 1.8
t 90 (min) 7.8 8.1 8.4
t 90— t 10 (min) 6.0 6.3 6.6
MILDE (N-m) 4.2 4.4 4.5
SIsREAER* ! (Tensile Test) : 160°C x 10min. 7' L X hnk&
X *2 TB (MPa) 18.3 17.9 18. 1
EsB (%) 450 440 460
M 200 (MPa) 1.5 1.1 1.4
M 300 (MPa) 12.8 12.2 11.8
______________ Hs WISMN | 14 o TA o TA
Sn-1*3 T8 (MPa) 1.04 1.13 1.30
EsB (%) 23.3 23.6 29.2
M 200 (MPa) 0.24 0.16 0.22
M 300 (MPa) 0.33 0. 31 0.25
E; +1) 5IREER : n=12 THER
*2) X cn=12 QOEHMEHE
*3) On- : n=12 FDZEERE
(4) BEER
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3—2. ATEk Z= XE TS BxR

YOI HRTT—75EDBEERIZOVNT. ROEFHFTFIZBEWLNT, Yot5—
TTEHEARBRLEL R,

(1) BHILEDEHE
B E . 40~45C
HXEE . 70%
B AZE . Uy —LICANTEHBCREIZ TR
BrEiB%k . 7, 14, 28days
(2) JLHRER

(4) EXBE (Test Recipe)

XKML (RSS 158) (NR) 100 (EEE)
HAFA—HR>TSvsH (Carbon Black) 50
F+I27o%TatRXA A4 (Process 0il) 5

ATT) Bk (Stearic Acid) 1

e (Zn0) 5

T -} (Sulfur) 2.5
MRER TT (TMTD) 0. 3[IEEBkE]

(A) HEEEHER (Test Results)

Sk oy #v3yha TT-15E ¥uu5-TT
¥ (phr) (0. 4phr) (0. 3phr)
BTiEk H %k (days) Tdays | l4days | 28days | 7days | 14days | 28days
L—=—Xa—FHKE (Mooney Scorch Test) : M L1, 125°C
ts ZiEE (%) + 3.0 0 -50 -1.2 + 3.3 -2.2
t 35 ZiEE (%) + 3.5 0 - 6.1 -0.9 + 2.8 -0.9
FaS5RAFA—42—5ER (Curelastometer Test) : 6 ==+3° , 2mm, 140°C
t 10 P | (%) 0 - 2.6 -2.6 + 3.0 3.0 + 3.0
t 90 P | (%) - 2.1 + 4.2 - 1.1 + 2.1 - 2.2 -2.2
too—t10 FEIEFER (%) - 3.3 + 8.7 0 +1.6 - 50 -50
5|3EiRER (Tensile Test) : 140°C X 15min. 7 L XA ks
TB P | (%) -0.7 -0.3 -0.7 -0.3 0 + 3.1
EB P | (%) + 1.2 - 2.8 + 0.8 0.6 + 1.8 + 2.7
M 200 ZiEE (%) +2.9 - 4.8 -1.9 - 2.1 + 8.4 +95
M 300 ZiEE (%) +2.8 -3.3 -2.8 0 +4.0 + 5.7
Hs Z1it 0 0 0 0 0 0
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